




Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         ii 

Table of Contents 

Executive Summary ....................................................................................................................................... 1 
List of Acronyms ............................................................................................................................................ 2 
1.0 Introduction ...................................................................................................................................... 4 

1.1 Background Information ..................................................................................................... 4 
1.1.1 Previous Studies ................................................................................................. 4 
1.1.2 Population .......................................................................................................... 5 
1.1.3 Current and Projected Water Use ..................................................................... 5 
1.1.4 Raw Water Source ............................................................................................. 6 
1.1.5 Water Rights Act ................................................................................................ 7 
1.1.6 Water Quality ..................................................................................................... 7 
1.1.7 Compliance Plan................................................................................................. 8 

2.0 Description of Proposed Development ............................................................................................. 8 
2.1 Project Description ............................................................................................................. 8 

2.1.1 Operation and Maintenance ............................................................................ 10 
2.2 Certificate of Title ............................................................................................................. 10 
2.3 Existing and Adjacent Land Use ........................................................................................ 10 
2.4 Land Use Designation and Zoning ..................................................................................... 10 
2.5 Project Schedule ............................................................................................................... 11 
2.6 Project Funding ................................................................................................................. 11 
2.7 Regulatory Approvals ........................................................................................................ 11 
2.8 Public Consultation ........................................................................................................... 11 
2.9 Storage of Petroleum Products and Other Chemicals ...................................................... 11 

3.0 Physical Environment ...................................................................................................................... 12 
3.1 Physiographic Setting and Climate ................................................................................... 12 
3.2 Hydrogeology .................................................................................................................... 12 
3.3 Hydrology .......................................................................................................................... 12 
3.4 Fish and Fish Habitat ......................................................................................................... 13 
3.5 Wildlife Habitat and Vegetation ....................................................................................... 13 
3.6 Socioeconomic .................................................................................................................. 14 
3.7 Heritage Resources ........................................................................................................... 14 

4.0 Potential Environmental Effects ..................................................................................................... 14 
4.1 Air Quality ......................................................................................................................... 14 
4.2 Soils ................................................................................................................................... 14 
4.3 Surface Water, Fish and Fish Habitat ................................................................................ 15 
4.4 Water Quality .................................................................................................................... 18 
4.5 Groundwater Levels .......................................................................................................... 18 
4.6 Vegetation ......................................................................................................................... 18 
4.7 Wildlife Habitat and Vegetation ....................................................................................... 18 



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         iii 

4.8 Noise and Vibration .......................................................................................................... 19 
4.9 Employment/Economy ..................................................................................................... 19 
4.10 Human Health and Well Being .......................................................................................... 19 
4.11 Climate Change ................................................................................................................. 19 

5.0 Environmental Management Measures ......................................................................................... 20 
5.1 Air Quality ......................................................................................................................... 20 
5.2 Soils ................................................................................................................................... 20 
5.3 Surface Water ................................................................................................................... 20 
5.4 Groundwater ..................................................................................................................... 21 
5.5 Vegetation and Wildlife .................................................................................................... 21 
5.6 Fisheries ............................................................................................................................ 21 
5.7 Noise and Vibration .......................................................................................................... 21 
5.8 Water Conservation .......................................................................................................... 21 
5.9 Socio-Economic Implications ............................................................................................ 21 

6.0 References ...................................................................................................................................... 22 
Appendix A – Site Plans ............................................................................................................................... 23 
Appendix B – Membrane Flow Diagram ..................................................................................................... 26 

Appendix C – Fish Species ........................................................................................................................... 28 
Appendix D – Water Rights Licence ............................................................................................................ 31 
Appendix E – MWSB Guidelines for Watercourse Crossings ...................................................................... 34 

Appendix F – Certificate of Title .................................................................................................................. 37 
Appendix G – Projected Reject Quality ....................................................................................................... 39 
Appendix H – Water Quality ....................................................................................................................... 43 

 

 
 

  



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         1 

Executive Summary 

The Town of Manitou requested The Manitoba Water Services Board (MWSB) to prepare an 
Environment Act Proposal for a Class 1 Development License under the Manitoba Environment Act for 
an upgrade to the water treatment plant (WTP) and raw water pipeline. This document provides the 
compiled information required on Manitoba Conservation’s Environment Act Proposal Report 
Guidelines and Supplementary Guidelines for Municipal Water Supply Systems. This Environment Act 
proposal includes components for a raw water pipeline and a new water treatment plant including a 
membrane reject line.  

The Town of Manitou Water Treatment Plant (WTP) which was originally constructed in 1963/64 by the 
Manitoba Water Supply Board who operated it until the early 2000’s. The Manitou WTP receives raw 
water from the Mary Jane Reservoir, which was constructed on the Mary Jane Creek by the Prairie Farm 
Rehabilitation Administration (PFRA), and is approximately 10 km northwest of the Town. The existing 
plant consists of a lime and soda ash treatment process.  The Town currently operates the WTP and 
distribution system. 

Sludge produced during the treatment process is discharged to a lift station outside the WTP that is 
pumped to two clay lined sludge retention ponds which are located northeast of the plant. Environment 
Act Licence No. 2504 issued in May 2001 permits the Town of Manitou to operate the sludge dewatering 
cells. 

The proposed development includes the construction of 10.5 L/s ultrafiltration and reverse osmosis 
WTP. The treatment system will be required to have a reject pipeline whereby highly mineralized reject 
water will be discharged to a nearby drain which flows into the Mary Jane Creek which flows into the 
Pembina River. A new WTP building will be constructed to house the new treatment equipment. 
Construction of a new building will allow for simplified construction during the equipment upgrading 
process and will allow the existing plant to provide the Town with treated water.  

A new 250 mm raw water pipeline will be constructed from the Mary Jane Reservoir to the WTP. The 
length of the new pipeline will be approximately 11.5 km. A preliminary pipeline route can be found in 
Appendix A.     

 

 

 

 

 



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         2 

List of Acronyms 

 

AO  Aesthetic Objective 

DBP  Disinfection By-Product 

DWSA  Drinking Water Safety Act 

EAP  Environment Act Proposal 

GCDWQ Guidelines for Canadian Drinking Water Quality 

GUDI  Groundwater Under Direct Influence of Surface Water 

MWSB  Manitoba Water Services Board 

ODW  Office of Drinking Water 

RM  Rural Municipality 

TDS  Total Dissolved Solids 

THM  Trihalomethane 

TOC  Total Organic Carbon 

UV  Ultraviolet 

WTP  Water Treatment Plant 



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         3 

  



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         4 

1.0 Introduction  

The Town of Manitou requested The Manitoba Water Services Board (MWSB) to prepare an 
Environment Act Proposal for a Class 1 Development License under the Manitoba Environment Act for 
an upgrade to the water treatment plant (WTP) and raw water pipeline. This document provides the 
compiled information required on Manitoba Conservation’s Environment Act Proposal Report 
Guidelines and Supplementary Guidelines for Municipal Water Supply Systems. This Environment Act 
proposal includes components for a raw water pipeline and a new water treatment plant.  

1.1 Background Information 

The Town of Manitou is located in southern Manitoba on Provincial Trunk Highway #3, 
approximately 80 km south of the City of Portage la Prairie. The Town currently has a population 
of approximately 800 people.   

The Town of Manitou Water Treatment Plant (WTP) was originally constructed in 1963/64 by 
the Manitoba Water Supply Board who operated it until the early 2000’s. The Manitou WTP 
receives raw water from the Mary Jane Reservoir, which was constructed on the Mary Jane 
Creek by the Prairie Farm Rehabilitation Administration (PFRA), and is approximately 10 km 
northwest of the Town. The existing plant contains a lime and soda ash treatment process.  The 
Town currently operates the WTP and distribution system. 

Sludge produced during the treatment process is discharged to a lift station outside the WTP 
and is then pumped to two clay lined sludge retention ponds which are located northeast of the 
plant. Sludge retention in these cells allows particulate matter to settle. Supernatant is collected 
in an under-drainage piping system and allowed to discharge to a nearby 1st order drain which 
drains into the Mary Jane Creek. Environment Act Licence No. 2504 issued in May 2001 permits 
the Town of Manitou to operate the dewatering sludge cells. 

 

1.1.1 Previous Studies 

An engineering assessment for the Town of Manitou was conducted by AECOM in 
February 2009 to assess and review the existing infrastructure and water supply system 
in the Town of Manitou. The engineering assessment recommended major upgrades to 
the WTP in order to meet regulations.  

A Water Treatment Plant Upgrading Study was written by MWSB in January 2012 for the 
Town of Manitou, to investigate the water supply system, water quality, design 
considerations and cost estimates for an upgrade to the existing treatment system. A 
rural water pipelines feasibility study was completed by MWSB for the RM of Pembina in 
August 2013. 



Manitoba Environment Act Proposal  August 2013 
Town of Manitou Water Treatment Plant Upgrades   

             

                The Manitoba Water Services Board         5 

1.1.2 Population 

Based on 2011 Census data, the Town of Manitou has an estimated population of 808 
residents.  This was up from 718 in the 2006 Census.  The population has been in general 
decline since the mid 1970’s, however there have been times of growth such as in 2001 
and 2008.  An assumed 0.5% annual growth rate factor over 20 years results in a future 
population of 893. 

 

FIGURE 1 - POPULATION TRENDS 

 

1.1.3 Current and Projected Water Use 

A WTP is designed based on peak day demand. When calculating water consumption, 
typical average daily water usage ranges from 250 L/person/day to 300 L/person/day 
and peak day usage (peak day factor) is typically 1.5 to 2.0 times greater. Consumptions 
of 250 L/person/day and a peak day factor of 2.1 were used for this study. The projected 
treated water demands are summarized in Table 1.1. The projected treated water 
demand for the Town of Manitou is 6.51 L/s. The projected peak day water demand for 
the pipeline extensions in the RM of Pembina is 3.65 L/s. With a projected 25% reject for 
the treatment system, the total raw water demand for the town and the RM are 